
BIOTECHNOLOGY 

FOR WASTE 

AND WASTEWATER TREATMENT 

by 

Nicholas P. Cheremisinoff, Ph.D. 

NOYES PUBLICATIONS 
Weatwood, New Jerary, U.8.A. 



Copyright 0 1996 by Nicholas P. Cheremisinoff 
No part of this book may be reproduced or utilized in 
any form or by any means, electronic or mechanical, 
including photocopying, recording or by any informa- 
tion storage and retrieval system, without permission 
in writing from the Publisher. 

Library of Congress Catalog Card Number: 

Printed in the United States 
ISBN: 0-8155-1409-3 

Published in the United States of America by 
Noyes Publications 
Fairview Avenue, Westwood, New Jersey 07675 

10 9 8 7 6 5 4 3 2 1 

Library of Congress Cataloging-in-Publication Data 
[...]
Biological Treatment of Industrial Wastes: Mutant Bacteria 121 

Y* = - z, or 
TSU 

TP = - Y,,rSu and from above 

Therefore, - Y, r, = - Yr, - kdX 

Hence, Yob. is less than Y (measured in log phase) because of the 
effect of kd and is equal to 

y - k,, (K. +SI 
kS 

Continuous Treatment 

In a continuous process, such as aerobic treatment in a continuous stirred 
rank reacror (CSTR) activated sludge process, a mass balance of 
organisms, without recycle, and steady state conditions, yields the 
following relati~nship:~ 

here 1 = hydraulic residence time 
Q 

V = reactor volume 

Q = flowrate 

This expression can be written (as derived from previous equations) 
as: 

Q = 1 = Y&, - kd and is equal to /L’ 
V e X 

The reciprocal of p’ is defined as the mean cell residence time, 6, 



122 Biotechnology for Waste and Wastewater Treatment 

and 8, = mass of cells in reactor 
mass of cells wasted 

For a system without recycle: 

8, = - VX = 8 or similarly from above 1. = p = 1. 
QX 8 8, 

so that the mean cell residence time equals the hydraulic residence 
time. If a term U (specific substrate utilization rate) is defined as: 

U = -r-" = - kS , thenthe above equationcanbe 
X K+S 

reduced to the familiar 

p' = - 1 = YU -kd where U and 8, are directly 
8, related. 

For a system with recycle, a similar equation is developed. 
However, 8, and U are independent of the hydraulic residence time. 
Thus, even though the effluent waste concentrations is still related to 8, 
or U, 8 does not equal 8,, and 8, can be altered independent of the 
system residence time.% Table 1 provides a summary of aerobic 
digestion design parameters. 

INDUSTRIAL WASTE TREATMENT PROCESSES 

Industrial wastewater is characterized by its large volume, high 
temperature, high concentration of biodegradable organic matter and 
suspended solids, high alkalinity or acidity, and by variations of flow. 
The degree of treatment varies according to the means of disposal, which 
may be to a municipal sewer system, a receiving body of water, such as 
a stream, an estuary, or a large body of fresh water, or recovery for 
reuse. General wastewater treatment processes will probably include: 



Biological Treatment of Industrial Wastes: Mutant Bacteria 123 

equalization tanks, settling tanks, precipitation, coagulation, or 
flocculation, neutralization, and biological processes. Available 
biological treatment processes include: activated sludge, trickling filter, 
land disposal, aerobic digestion, stabilization, aerated lagoons, and 
variations of these such as: 

0 Rotating Biological Contactors (RBC). 
Deep Shaft. 
Pure Oxygen. 
Activated Carbon. 
Mutant Seeding. 

And anaerobic processes are also becoming important particularly for 
strong organic effluents. 

The selection of a biological treatment system will depend upon 
factors as waste strength, land availability, supply of available 
technicians, and quality of effluent required, and cost. All of the 
aforementioned processes should be considered. No two wastes are 
completely alike, and each industrial wastewater problem must be 
considered according to its particular situation. 

Aerated Processes 

Activated sludge remains the predominant biological treatment system for 
industrial wastes. With proper detention, activated sludge systems 
perform well for BOD removal. With acclimation well established, 
removal of some priority pollutants is possible; a properly designed 
system can even degrade priority pollutants. However, when alcohols 
and ketones predominate, there is the tendency to form filamentous 
organisms. Although removals are good, control of settling and recycle 
is difficult.n 

Activated sludge, trickling filter, and aerated lagoon treatment 
typically process wastewaters with less than 1% solids. Waste 
stabilization ponds process wastewater with less than 0.1% solids. 
Activated sludge treatment and trickling filter rely on biomass retaining 
their slimy coating (so they settle better) and they are therefore best 
operated in the log growth phase. Aerated lagoons and waste 
stabilization ponds have long retention periods and exhibit endogenous 



124 Biotechnology for Waste and Wastewater Treatment 

TABLE 1 

AEROBIC DIGESTION DESIGN PARAMETERS 

Parameter Value Remarks 

Detention Time, days 

Air Requirements 
diffuser system, 

Cfm/lOOo cu. it. 
cfm/1OOo cu. ft. 

mechanical system, 
gpllOOo cu. ft. 

mg 02/l/hr./1000 mg/l 
MLSS 

Minimum Dissolved 
Oxygen, mgll 

Temperature, "C 

Volatile Solids Reduction, 
percent 

Tank Design 

15-20 Waste activated sludge alone 
20-25 Primary + Waste activated sludge 

Enough to keep the solids in 
suspension and maintain a D.O. 

20-35' between 1-2 mgll. 
> 9 0  

This level is governed by mixing 

aeratoca in aerobic digesters require 
bottom mixers for solids concentration 
greater than 8000 mgll, especially if 
deep tanks (> 12 feet) are used. 

1.0-1.25 requirements. Most mechanical 

3 .O 

1 .o 

> 15 If sludge temperatures are lower than 
WC,  additional detention time should 
be provided so that stabiliation will 
occur at the lower biological reaction 
rates. 

40-50 

Aerobic digestion tanks are open and 
generally require no special heat 
transfer equipment or insulation. For 
small treatment systems (0.1 mgd), the 
tank design should be flexible enough 
so that the digester tank can also act 
as a sludge thickening unit. If 
thickening is to be utilized in the 
aeration tank, sock-type diffusers 
should be used to minimize clogging. 

Power Costa 
SlyrAb. BOD removed 2.18 These cost data are based upon three 
$lyr.lcapita 0.37 operational plants in Pennsylvania. 

'Waste activated sludge alone. 
Primary and waste activated sludge. 



Biological Treatment of Industrial Wastes: Mutant Bacteria 125 

In general, biological treatment processes are probably the most cost 
effective techniques for treating aqueous waste streams containing 
organic contaminants. Certain inorganic compounds may also be treated 
using microorganisms (although applications are limited); ammonia can 
be converted to nitrite and nitrate and then nitrogen gas through a 
controlled sequence of aerobic and anaerobic biological treatment steps." 
Phosphorus can be concentrated in microorganisms under aerobic 
conditions and then released under anaerobic c~ndi t ions .~~ Various post 
aeration devices are illustrated in Figure 2. The schematic for a 
continuous-flow aeration unit is shown in Figure 3. Also, a typical 
aerobic circular digester is illustrated in Figure 4. 

AIR COMPRESSOR 

P 

BUBBLE DISPERSION TURBINE TYPE AGITATOR 

aw 
do 

TUBE AERATOR 
PUMP TYPE AGITATOR 

Figure 2. Various post aeration devices. 



I26 
B

iotechnology for W
aste and W

astew
ater Treatm

ent 

-0
 

w
 

+g 
d 



Biological Treatment of Industrial Wastes: Mutant Bacteria 127 

SUPE 
DRA NTROL BAFFLX 

EDUCTOR TUBE 

Figure 4. Typical aerobic circular digester. 

Activated Sludge (Suspended Growth) 

Organic wastes are introduced to a reactor (either plug flow or 
completely mixed) where the bacterial culture is held in suspension. 
Aerobic environment is achieved through diffused or mechanical 
aeration. After a certain time, the biological solids form a floc and settle 
out and separate from the treated water. A portion of the settled cells is 
recycled to maintain desired concentration of organisms in the reactor 
and the rest wasted. Level of biological mass in the reactor depends on 
desired efficiency and  kinetic^.^'^ 

As mentioned earlier, a satisfactory floc is necessary for effective 
separation of the biological solids. The floc formation is promoted by 
operation at a cell retention time where slime layers exist. Also, 
important for settling are proper- design of a settling unit and proper 
operation to prevent the presence of filamentous organisms and fungi. 

Bacteria in activated sludge are capable of performing hydrolysis and 
oxidation reactions. The oxidations can be represented by: 



128 Biotechnology for Waste and Wastewater Treatment 

Oxidation (dissimilatory) 

COHNS + 02, + COz NH, 3- energy 
organics bacteria 

Synthesis (assimilatory) 

COHNS + O2 + energy - C3H7N0, (new bacterial cells) 
bacteria 

Endogenous Respiration (autooxidation) 

C,H,NO, + 50, + 5 CO, + 2H,O + energy (cell tissue) 

Both the oxidation of complex hydrocarbons and the hydrolysis of 
polysaccharides occur outside the cell, and are catalyzed by exoenzymes 
secreted from the cell wall into the surrounding aqueous environment. 
Oxidation is conducted by aerobic organisms which use dissolved oxygen 
present in the biological system. Hydrolytic reactions are caused by 
aerobic organisms using water present in the biological system. 

The activated sludge process was developed in England by the turn 
of the century. Many versions of the original process are used today, 
but fundamentally they are all similar. 

Process modifications of conventiond activated sludge include the 
following: 

Contact stabilization--involves aerating activated sludge on 
its return trip to the aeration tank so that sorbed organics are 
decomposed. 
Step aeration--involves admitting influent wastewater at 
multiple points along the aeration tank. 
Extended aeration--used where there are low organic 
loadings and it is desirable to minimize sludge residue. 
Involves longer aeration retention so that endogenous 
respiration of the biomass is achieved. 
Pure oxygen--used where there are high organic and trace 
metals concentrations to maintain a high dissolved oxygen 
level and a high biomass concentration. Involves closed 



Biological Treatment of Industrial Wastes: Mutant Bacteria 129 

aeration tank with mechanical mixers receiving wastewater and 
oxygen gas. 

Pure oxygen systems have been shown to operate 
effectively at MLVSS concentrations of 4000 to 8000 mg/l 
while conventional air activated sludge systems typically 
operate at 1500 to 2500 mg/l MLVSS.13 
Activated carbon--Carbon is sometimes added to activated 
sludge systems to provide adsorptive capacity. l3 The process 
combines aerobic treatment with activated carbon to destroy 
materials refractory to conventional treatment. Dupont has 
developed a process called PACT (powdered activated 
carbon treatment) for treatment of broad types of aqueous 
waste streams. In the PACT process, powdered carbon is 
added to the aeration basin of an activated sludge system and 
is capable of capturing and removing non-biodegradable 
organic compounds. Dupont has such a treatment plant 
(40 mgd) at its Chambers Works in Deepwater, 
New Jersey. 45 

Deep shaft--A vertical underground shaft is used to provide 
highly efficient transfer of oxygen for biodegradation of 
sewage and organic industrial effluents. Depending on the 
effluent composition and flow, shaft dimensions can be 50 - 
150 meters deep and 0.5 to 10 meters in diameter. Influent 
is fed into the top of the downflow section of the shaft and 
mixed with air injected from a standard compressor. 
Process advantages include a high intensity of oxygen 
uptake, high utilization of transferred oxygen, and high 
energy economy. The low land area required and minimal 
environmental impact make the deep shaft process 
a t t ra~t ive .~~ 

Figure 5 shows improved sludge processing for an activated sludge plant. 
Figure 6 shows a two-stage activated sludge process. 

Aerated Lagoons 

The technique of aerated lagoons was developed from adding artificial 
aeration to existing waste stabilization ponds. The aerated lagoon 
process is essentially the same as the conventional extended aeration 



130 Biotechnology for Waste and Wastewater Treatment 

- AERATION - FINAL - GRIT - 4 PRIMARY --rc 
REMO-JAL BASINS BASINS CLARIFIERS 

1 1 
1 

FLOTATION 
BLEND THICKENER 
SLUDGE r 

L\ TANK 

CONDITIONER 

25 ... 30% 
FILTER CAKE. 

Figure 5. Improved sludge processing for an activated sludge plant. 

process except that an earthen basin (for treatment of industrial wastes, 
it may be necessary to line the basin) is used as the reactor and the 
oxygen is supplied by surface or diffused aerators. However, because 
lagoons are not generally as well mixed as activated sludge, a low level 
of suspended solids is maintained in the mixed liquor. MLVSS of 
lagoons range from 50 to 150 mg/l. 

When aeration is not sufficient to maintain aerobic conditions 
throughout, a portion of the biomass on the bottom may undergo 
anaerobic microbial decomposition. Such lagoons are called aerobic - 
anaerobic of facultative lagoons. 

The aerated lagoon process has been successfully operated on 
petrochemical wastes, textile wastes, pulp and paper mills, and refinery 
wastes. The process can operate on the same categories and organic 
species as activated s l ~ d g e . ~ . ~  



B
iological Treatm

ent of Industrial W
astes: M

utant B
acteria 

131 

rt 
d 

e M
 

-a rA 

B cd 0
 

cd 

.2 
Y

 



132 Biotechnology for Waste and Wastewater Treatment 

Waste Stabilization 

Stabilization ponds are large earthen basins that treat wastes by natural 
processes of bacteria and algae. Aerobic conditions prevail by oxygen 
produced by the algae and atmospheric difision. To maintain aerobic 
conditions throughout, the contents are mixed periodically by pumps or 
surface aerators. 

Natural biodegradation reactions are allowed to proceed as 
wastewater passes slowly through large shallow basins--allowing 
oxygenation by wind aeration (diffusion) and algae photosynthesis using 
sunlight energy. Waste stabilization of industrial wastes is recommended 
only where the waste has received preliminary treatment to remove most 
of the organics and essentially all the inorganics. 

Waste stabilization provides aerobic and, if deep enough, facultative 
anaerobic decomposition of organics at the benthic sediment-water 
interface. Stabilization varies with changes in temperature. During cold 
seasons, facultative bacteria may shift to an anaerobic mode. Only 
simple organics, such as carbohydrates and proteins, are decomposed by 
anaerobic activity and the rate is less than aerobic conditions. Also, 
anaerobic activity increases with pond depth. 

Industries employing stabilization ponds are meat and poultry, 
packing-cannery, dairy plants, iron and steel, oil refineries and 
petrochemicals plar~ts .~.~ 

Trickling Filter (Attached Growth) 

Wastes are sprayed through the air to absorb oxygen and allowed to 
trickle through a bed of rock or synthetic media coated with a slime of 
microbial growth, which is able to decompose organic matter in *e 
waste stream. 

The trickling filter relies on a media support of immobile 
microorganisms which receive substrate as waste and is trickled over 
their cell surface. The microbial community consists primarily of 
aerobic, anaerobic, and facultative bacteria, fungi, algae, and protozoa- 
some higher animals. The microbial slime remains aerobic primarily at 
its surface where air and water interface with cells. The underlining 
portion, adjacent to the media, may become anaerobic. Periodically, the 



Biological Treatment of Industrial ’ Wartes: Mutant Bacteria 133 

microbial slime sloughs off the media and is collected and clarified from 
the underflow. The ability of trickling filters to accept variable hydraulic 
and organic loads is based on the short residence time of wastewater in 
the process. However, because of the short residence time, removal of 
organics is not as good as in activated sludge treatment. 

Trickling filter treatment of aqueous wastes is proven technology for 
industrial waste treatment. It is especially applicable in sequence with 
activated sludge; the filters are more accommodating to load variations 
and the activated sludge unit can achieve higher organic loading 
efficiencies. Trickling filters are reported to successfully handle 
acetaldehyde, acetic acid, acetone, formaldehyde, etc. They have also 
been used to decompose oil and phen01.~*~l 

Rotating Biological Contactors (RBC) 